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QUALITY ASSURANCE CERTIFICATE OF 

(ACCOROING TO EN10101 TYPE 3.1) 
ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 

WE CERTIFY TH T LISTED BEWW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUAL~TY SYSTEM AND REQULREMENTS GIVEN IN ONE'OR MORE OF THE 
FOLUIWING STANDARDS LAST EDITION: 

(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABATO FUE D I S E ~ ~ A W ,  FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON ~ U I S I T O S  ESTABLECIDOS M UNO O MAS DE LOS SIGUIENTES 
ESTANOARES ULTIMA EDICI~N.) 

APl598 - VALVE INSPECTION AND TESTING API 6D - PLPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSI BI6-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSIBI6-11 - FORGED FKTINGS, SOCKET - WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREAüED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTlNü OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 
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P a r t  NO. AC061A08MAB830000M r PRESSURETEST 
(C6dig0' 611 Fig. 5202 F UT WCB, API TRiM No.8 830000M D e s c r i ~ t i o n  

Descripción CAST STEEL CATE VALVE 150 CLASS 
(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

VALVE W í H U > W  EMISSIONCONTROL (M PPM'S MAX.) (VALVULa SUMINISTRADACON CONTROLDE BAJAS 
EMISIONES FUGITIVAS(S0 PPM'S hUX.1 1 

(PRUEBAS DEPRESIONI 

HYDROSTATIC (PSI) 
(HIDROSTATICA) 

PNEUMATIC (PSD 
(NEUMATICA) 

I MECHANICAL TESTS IPROP. MZCANICAS) 

\ 

TENS YlELD ELG RED BHN 

KPSl KPSl Yo % 
cwm i s r  2 ~ )  ~ R D  AVO 

74.67 42.77 28 48 159 

74.97 45.97 25 50 165 

75.69 43.79 32 56 158 

FACIO-21 REV "3" 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUlMlCA (%) 

CERTiFICADO POR: CERTlFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALlTY ASSURANCE 

. : 
&mica W c í a  

P 
ITEM HEAT No. MATERIAL 

(PARTE) (COLADA> (ASTM) 
BODY WH27749 ASTM A-ZI~NCB 
CUERPO 

BONNET WH33988 A S l M A a l 6 N C B  
BONEIZ 

WEDGE WH34344 ASTMA-216NCB 
DLSW 

C M n  P S Si  Ni Cr M o  C u  V C b  
0.212 0.931 0.029 0.016 0.423 0.007 0.030 0.028 0.021 0.004 

Normalizated lo (Normalizado a) 930 Tcmmr lo (Temple a) 650 Cwled in air. (Enñiado en aire.) 
0.203 0.902 0.033 0.012 0.418 0.009 0.016 0.001 0.027 0.003 

Normaliratcd lo (Normalirado a) 930 T e m r  lo  (Tewile a) 650 Enñiado en aire. 
0.199 0.859 0.036 0.014 0.396 0.025 0.010 0.001 0.021 0.003 

Normalizated la (Normalizado a) 930 Temmr lo  (Temple a) 650 Enfnado en a k .  


